

NORTON - MATCHLESS - AJS LIST

As you have probably discovered, your vintage parts catalogue doesn't list specific sizes for nuts, bolts, washer, spacers, studs and clamps. You get a picture of the part and a part number, but no clue as to diameter, length, thread pattern or any other vital data.

The list below is intended to help you determine exactly what to look for when working on your bike. Just hit the Ctrl-F keys on your keyboard. A search box will pop up. Put in some or all of the part number you are looking for and hit the "Find" or "Find Next" icon with your mouse.

The list has been compiled from several sources. As you will see, it is not complete. Quite a few items show only a part number and the type of fastener with no dimensional data. I will try to fill in these gaps as I get more information. Items with "???" inserted are missing obvious data. While the vast majority of the data is correct, there may be flaws in some items.

Also note that British bikes have some unique fasteners manufactured for specific applications. Common examples are the bolts used to secure side stands and center stands. These usually have a stepped shoulder. The part list usually has a note, but might not indicate a specialty item.

Fasteners for some applications require hardened steel. Care should be exercised when replacing critical stress items, like head bolts, wheel bolts, suspension bolts, and similar applications. Stainless Bits carries a full line of Aerospace spec hardened stainless bolts in hundreds of sizes.

If you decide you want to replace your fasteners with stainless, I hope you will do a little price checking here at the Stainless Bits site. Just click on the "SHOPPING" button at the top [of this page](#). At this time, Stainless Bits offers UNC, UNF, and a few BA pattern fasteners. I have yet to find a reliable, cost effective source for most of the British standard threads in stainless.

If an item is not listed in the database, please ask about it. The "Stud" section is not active yet, but I stock, can get, or will manufacture most of the UNC and UNF studs in stainless. The same is true for the "Metric" section.

And, last but not least, be sure you always use a thread compound with stainless fasteners. Thread locker or anti-seize, whatever the particular application calls for.

Part	Description	Standard	Size	Notes
00-0001	NUT	CEI	1/2"x26	PLAIN
00-0002	NUT	CEI	7/16"x26	
00-0003	NUT	CEI	3/8"x26	PLAIN HALF
00-0004	NUT	CEI	5/16"x26	
00-0005	NUT	CEI	1/4"x26	PLAIN
00-0008	WASHER	N/A	1/2"x7/8"x.080	
00-0009	WASHER	N/A	7/16"x7/8"x3/32"	
00-0010	WASHER	N/A	3/8"x3/4"x.072	PLAIN
00-0011	WASHER	N/A	5/16"x5/8"	PLAIN
00-0012	WASHER	N/A	1/4"x9/16"x.052	
00-0013	WASHER	N/A	9/16"x1-1/8"x1/16"	
00-0024	NUT	BA	1BA	
00-0037	WASHER	N/A	???	
00-0039	WASHER	N/A	3/16"x7/16"	FIBER
00-0051	NIPPLE	???	1/4"x26	GREASE ELBOW
00-0064	STUD	???	???	
00-0070	BOLT	CEI	1/4"x26x9/16"	DOMED
00-0071	NUT	CEI	1/2"x26	THIN
00-0073	NUT	CEI	3/8"x26	PLAIN THIN HEIGHT
00-0074	NUT	CEI	5/16"x26	THIN HEIGHT HALF
00-0080	NUT	BA	2BA	
00-0113	RIVET	N/A	1/8"x3/8"	
00-0153	SCREW	BA	3BAx7/16"	OVAL HEAD
00-0165	WASHER	N/A	???	TAB PRIMARY MAT
00-0167	WASHER	N/A	1/2"x7/8"x.032	
00-0172	WASHER	N/A	1/4"x7/8"	
00-0173	WASHER	N/A	???	
00-0174	WASHER	N/A	5/16"x7/8"x1/16"	
00-0176	WASHER	N/A	5/8"x1"x1/16"	
00-0177	WASHER	N/A	1/2"x1-1/16"	
00-0178	SPACER	N/A	1/4"x7/16"x3/32"	
00-0183	WASHER	N/A	1/2"x3/4"	FIBER

00-0190	WASHER	N/A	3/16"	SPRING TYPE
00-0191	WASHER	N/A	3/16"	SPRING TYPE
00-0192	WASHER	N/A	5/16"	SPRING TYPE
00-0194	WASHER	N/A	7/16"	SPRING
00-0195	WASHER	N/A	3/8"	SPRING DOUBLE COIL
00-0200	WASHER	N/A	3/8"	
00-0201	WASHER	N/A	???	
00-0203	WASHER	N/A	1/4"	FIBER
00-0205	WASHER	N/A	3/16"x7/16"	FIBER
00-0213	NUT	CEI	5/16"x26	SLEEVE TYPE
00-0214	NUT	BSF	5/16"x22	
00-0216	NUT	???	???	
00-0217	NUT	CEI	3/8"x26	CYLN BASE DOUBLE HEX
00-0220	NUT	CEI	7/16"x26	SMALL HEX THIN
00-0230	NUT	CEI	5/8"x20	THIN
00-0234	NUT	???	7/8"x20	PLAIN
00-0251	STUD	BA	2BAx1-1/16"	
00-0271	STUD	???	5/16"x22-26x1-5/32"	
00-0275	STUD	CEI	5/16"x26x3-9/16"	
00-0278	STUD	???	???	
00-0288	STUD	CEI	5/16"x26x4-7/8"	
00-0292	NUT	CEI	5/8"x20	
00-0300	STUD	???	3/8"x20-26x1-7/8"	
00-0303	STUD	CEI	3/8"x26x4-1/2"	
00-0304	STUD	CEI	3/8"x26	
00-0306	STUD	CEI	3/8"x26x4-13/16"	
00-0312	STUD	CEI	7/16"x26x3-3/4"	
00-0315	STUD	CEI	7/16"x26x6-7/8"	
00-0342	BOLT	CEI	1/4"x26x11/16"	
00-0343	BOLT	CEI	1/4"x26x13/16"	THIN HEAD ROUND
00-0344	BOLT	CEI	1/4"x26x1"	
00-0345	BOLT	CEI	1/4"x26x1-3/16"	

00-0346	BOLT	CEI	1/4"x26x1-7/16"	
00-0347	BOLT	CEI	1/4"x26x1-5/8"	
00-0349	BOLT	???	???	
00-0350	BOLT	CEI	1/4"x26x2"	SMALL HEX
00-0354	BOLT	CEI	1/4"x26x3"	
00-0361	BOLT	???	???	
00-0362	BOLT	CEI	5/16"x26x5/8"	
00-0363	BOLT	CEI	5/16"x26x3/4"	DOMED
00-0366	BOLT	CEI	5/16"x26x1-1/4"	
00-0367	BOLT	CEI	5/16"x26x1-3/8"	
00-0368	BOLT	CEI	5/16"x26x1-1/2"	
00-0369	BOLT	CEI	5/16"x26x1-5/8"	
00-0371	BOLT	CEI	5/16"x26x2"	ROUNDED HEAD
00-0372	BOLT	CEI	5/16"x26x2-1/8"	
00-0374	BOLT	CEI	5/16"x26x2-1/2"	
00-0402	BOLT	CEI	3/8"x26x3/4"	
00-0403	BOLT	CEI	3/8"x26x1-3/16"	
00-0404	BOLT	CEI	3/8"x26x1-1/2"	
00-0411	BOLT	CEI	3/8"x26x2-1/2"	
00-0413	WASHER	N/A	???	
00-0440	BOLT	BA	0BAx1/2"	
00-0445	BOLT	???	???	
00-0450	SCREW	BA	2BAx5/16"	SLOTTED GEARBOX COVER
00-0451	SCREW	BA	2BAx11/16"	FLAT HEAD SLOTTED
00-0453	SCREW	???	???	
00-0455	SCREW	BA	2BAx11/16"	CHEESEHEAD SLOTTED
00-0457	SCREW	BA	2BAx7/8"	CHEESEHEAD SLOTTED
00-0482	SCREW	CEI	1/4"x26x1-1/16"	SLOTTED
00-0484	SCREW	CEI	1/4"x26x1"	SLOTTED
00-0485	SCREW	CEI	1/4"x26	FORK DRAIN
00-0513	NUT	???	???	UNION FUEL PIPE

00-0513A	NUT	BSP	3/8"x19	UNION
00-0575	PLUG	BSP	1/4"	TANK PETCOCK
00-0575R	PLUG	BSP	1/4"	TANK PETCOCK BRASS REPRO
00-0599	BOLT	???	???	
00-0610	NUT	???	???	ENGINE SHOCK ABSORBER
00-0615	NUT	???	???	BRAKE ROD MATCHLESS 1950
00-0623	NUT	???	???	ROCKER BOX G80 KNURLED
00-0636	SPACER	N/A	1/4"x1/2"x5/16"	
00-0788	NUT	???	???	
00-0831	WASHER	N/A	???	CUP
00-0861	SCREW	UNF	10-32x5/16"	SLOTTED
00-0862	NUT	???	???	
00-0873	SCREW	BA	3BAx1/2"	OVAL HEAD SLOTTED CHRO
00-3006	WASHER	N/A	1x1-5/8"	CUP TYPE
00-3941	STUD	CEI	5/16"x26x2-11/16"	
00-3958	SPACER	N/A	1/4"x5/8"x3/16"	
00-5375	SCREW	???	???	
00-6018	BOLT	???	???	
01-0093	WASHER	N/A	???	FELT AMC
01-0138	BOLT	???	???	
01-0376	NUT	CEI	13/16"x26	THIN HEIGHT
01-0448	NUT	CEI	1/2"x20	THIN
01-0589	WASHER	N/A	???	PLAIN
01-0624	STUD	???	5/16"x22-26x1-1/8"	
01-0697	BOLT	???	???	FORK DAMPER MATCHLESS BOTTOM
01-0713	STUD	???	???	
01-0724	WASHER	N/A	5/16"	SPRING DOUBLE COIL
01-0823	STUD	CEI	3/8"x26x6-3/8"	

01-0932	BOLT	???	???	CYLINDER HEAD
01-1087	WASHER	N/A	???	PLAIN
01-1373	NUT	CEI	1/4"x26	THIN HEIGHT
01-1599	BOLT	???	???	
01-1629	STUD	CEI	7/16"x26x8-7/8"	
01-1649	BOLT	???	???	BANJO OIL PRESSURE
01-1657	WASHER	N/A	13/16"x1-1/16"	FIBER
01-1697	RIVET	N/A	.152x.300	BRAZIER HD.
01-1775	BOLT	???	???	
01-1819	SCREW	???	???	
01-1826	STUD	???	1/4"x20-26x1-7/16"	CENTER WEB
01-1843	NUT	CEI	1/4"x26	NYLOC HARD
01-1846	NUT	BA	2BA	LOCKING
01-2019	PLUG	BSP	1/8"x28x3/8"	OIL TANK
01-2263	BOLT	CEI	3/8"x26x2-11/16"	
01-2436	SPACER	N/A	1-7/16"x1-3/4"x1/8"	
01-2443	WASHER	N/A	1-1/8"x1-1/2"	FELT
01-2565	BOLT	BA	2BAx1/2"	
01-2798	BOLT	???	???	CLAMPING BATTERY CARRIER AMC
01-2873	SCREW	BA	2BAx1/2"	CHEESEHEAD SLOTTED
01-2912	BOLT	???	???	
01-4117	WASHER	N/A	5/16"	SHAKEPROOF
01-4119	WASHER	N/A	3/8"	SERRATED
01-4139	NUT	???	???	
01-4357	SCREW	CEI	1/4"x26x3/8"	OIL TANK PANEL C
01-4412	BOLT	BA	2BAx1-1/8"x1-1/4"	TALL HEAD
01-4515	SPACER	N/A	5/16"x5/8"x5/8"	
01-4523	WASHER	N/A	???	RUBBER
01-4577	BOLT	CEI	1/4"x26x1/2"	
01-4603	WASHER	N/A	???	
01-4630	SPACER	N/A	11/16"x7/8"x4-1/8"	CENTERSTAND
01-4713	BOLT	CEI	7/16"x26x2-1/16"	CENTERSTAND G

01-4714	BOLT	CEI	7/16"x26x3"	
01-4734	NUT	???	???	
01-4736	STUD	CEI	5/16"x26x4-7/8"	
01-4779	WASHER	N/A	???	PLAIN
01-4807	BOLT	CEI	3/8"x26x5/8"	ROUNDED HEAD
01-4843	WASHER	N/A	???	JUNCTION BLOCK
01-4869	NUT	???	5/8"x20	WHEEL SPINDLE REAR
01-4903	NUT	CEI	5/16"x26	LOCKING CONROD AMC
01-4998	SPACER	N/A	5/16"x7/16"x13/16"	
01-4999	WASHER	N/A	5/16"x1-1/4"x1/16"	PLAIN
01-5306	WASHER	N/A	1/4"	SERRATED
01-5354	BOLT	BSF	5/16"x22x3"	TALL HEAD
01-5356	BOLT	BSF	5/16"x22x3-5/16"	TALL HEAD
01-6032	NUT	CEI	1/4"x26	THIN WALL HALF
01-6138	WASHER	N/A	???	PUMP CARRY PLATE AMC TWINS
01-6213	WASHER	N/A	3/8"x5/8"x.040	
01-6281	BOLT	???	???	PILLAR CONTACT BREAKER
01-6359	BOLT	CEI	3/8"x26x1-7/8"	CHROME
01-6462	STUD	???	10-5/8"	FOOTREST MATCHLESS
01-6670	NUT	CEI	5/16"x26	SLEEVE SPECIAL
01-6712	NUT	CEI	3/8"x26	SLEEVE TYPE JAMPOT
01-6845	NUT	BSF	3/8"x20	LOCKING
01-6851	NUT	BA	2BA	CAP
01-6873	WASHER	N/A	5/8"x15/16"x1/32"	
01-6944	WASHER	N/A	???	
01-6947	SCREW	CEI	1/4"x26x7/8"	ALLEN
01-7194	WASHER	N/A	???	
01-8095	WASHER	N/A	1-1/16x1-3/4"	RETAINING
01-8160	NUT	CEI	1/4"x26	LOCKING

01-8492	SCREW	BSW	1/4"x20x1-1/2"	
01-8604	STUD	???	7/16"x20x10-1/2"	FOOTREST
01-8873	SCREW	BSW	1/4"x20x1"	SLOTTED
01-9226	SCREW	???	???	
01-9882	NUT	???	???	BRAKE DRUM SCREW
02-0053	NUT	???	???	
02-0108	WASHER	N/A	1/2"x1-1/4"x.082"	
02-0292	WASHER	N/A	???	RUBBER
02-0319	BOLT	???	???	
02-0353	BOLT	CEI	5/16"x26x1-3/4"	
02-0833	NUT	CEI	1/4"x26	THICK
02-0855	BOLT	CEI	7/16"x20x2-5/8"	DRILLED
02-0923	WASHER	N/A	1/4"x5/8"x.058	
02-1299	SCREW	BA	4BAx3/8"	TANK BADGE
02-1329	WASHER	N/A	1-3/16"x1-1/2"x.093	FIBER
02-1354	BOLT	???	???	
02-1453	WASHER	N/A	3/8"x1"x1/16"	
02-1579	WASHER	N/A	1/4"	SHAKEPROOF
02-1584	NUT	???	???	BEARING RING MATCHLESS
02-1590	WASHER	N/A	5/8"x1-3/16"	
02-1595	BOLT	CEI	1/4"x26x1-3/16"	
02-1605	SPACER	N/A	.936x1-1/4"x.405"	
02-1608	SPACER	N/A	5/8"x15/16"x.468	FLANGED
02-1642	NUT	???	???	FORK STEM AMC 1955 ON LOCK
02-1741	NUT	???	???	FORK STEM AMC 1955 ON ADJUST
02-1785	WASHER	N/A	1-3/8"x2-3/16"	LEATHER
02-1786	WASHER	N/A	1-1/4"x1-7/8"	LEATHER
02-1811	NUT	???	???	FORK STEM MATCHLESS TOP
02-1859	WASHER	N/A	???	
02-2083	NUT	CEI	5/16"x26	NYLOC
02-2215	BOLT	???	???	FORKTUBE TOP AMC

				1955 ON
02-2273	BOLT	???	???	
02-2304	SCREW	???	???	
02-2514	SCREW	BSW	1/4"x20	SET ALLEN
02-2527	NUT	CEI	5/8"x20	THIN
02-2580	WASHER	N/A	9/16"x5x16	INSULATING
02-2594	STUD	CEI	5/16"x26x2-7/8"	
02-2609	BOLT	???	???	PILOT
02-2632	SCREW	CEI	1/4"x26x7/16"	PANHEAD SLOT CR
02-2899	WASHER	N/A	5/16"x3/4"x.066	PLAIN
02-3066	SPACER	N/A	1x1-1/4"x.324"	
02-3106	WASHER	N/A	1-1/8"x1-5/16"x.062	COPPER
02-3134	WASHER	N/A	???	TAB
02-3146	NUT	BSF	1/4"x26	CAPTIVE TYPE
02-3251	SCREW	CEI	5/16"x26x2	CHROME TWIN SEAT
02-3259	BOLT	CEI	5/16"x26x1-3/4"	ADJUSTER SPECI
02-3269	BOLT	CEI	3/8"x26x3"	CHROME
02-3281	NUT	???	???	
02-3292	WASHER	N/A	3/4"x1-3/16"x.065	FIBER
02-3345	NUT	CEI	1/2"x20	THIN HEIGHT
02-3392	WASHER	N/A	???	
02-4148	SCREW	CEI	1/4"x26x5/8"	OVAL HEAD SLOTTE
02-4218	BOLT	CEI	1/4"x26x1-3/4"	THIN HEAD
02-4236	WASHER	N/A	3/16"x11/16"x.036	PLAIN
02-4276	STUD	CEI	7/16"x26x4-3/4"	
02-4449	BOLT	CEI	1/4"x26x2-3/16"	
02-5054	SPACER	N/A	5/16"x.686x.345"	
02-5247	BOLT	???	???	
02-5552	SCREW	CEI	1/4"x26x5/8"	ALLEN
02-6158	BOLT	???	???	SPECIAL
02-6282	STUD	CEI	5/8"x20x5-3/4"	
02-6456	BOLT	CEI	1/4"x26x1-3/4"	
02-6529	BOLT	???	???	PINCH & FORK STOP

02-6530	STUD	???	???	
02-6536	NUT	???	???	
02-6537	SPACER	N/A	1/4"x1/2"x.105"	
02-6538	STUD	???	???	
02-6873	BOLT	CEI	1/4"x26x2-1/4"	THIN HEAD
02-8082	NUT	???	???	
02-8441	SCREW	BA	2BAx7/8"	FLAT HEAD
02-8452	SCREW	???	2BAx1/2"	CHROME
02-9221	SPACER	N/A	???	
02-9222	WASHER	N/A	1/2"x1-1/4"	
02-9242	NUT	???	5/16"x20	SPEEDO GEARBOX SPACER
02-9245	NUT	CEI	1/4"x26	CHAIN ADJUSTER AMC
02-9627	BOLT	CEI	3/8"x26x1-7/8"	
02-9832	BOLT	CEI	5/16"x26x7/16"	
02-9833	SPACER	N/A	7/16"x1-1/8"x3/16"	
02-9895	SPACER	N/A	???	
02-9983	SCREW	???	???	
02-9984	WASHER	N/A	???	C/B FIXING SCREW
03-0017	SPACER	N/A	13/16"x1-1/4"x.672"	
03-0018	SPACER	N/A	9/16"x1"x1/8"	
03-0023	WASHER	N/A	???	GEARBOX TOP BOLT
03-0058	SPACER	N/A	???	H/LAMP STEPPED
03-0107	WASHER	N/A	???	SPRING TYPE
03-0221	SPACER	N/A	7/16"x5/8"x3-5/16"ENG	MTG F N15
03-0231	SPACER	N/A	5/8"x7/8"x3-9/16"	
03-0234	BOLT	CEI	7/16"x26x4-1/2"	
03-0235	SPACER	N/A	11/16"x7/8"x.343"	
03-0236	SPACER	N/A	5/8"x7/8"x3/4"	
03-0237	SPACER	N/A	???	WHEEL BEARING
03-0243	SPACER	N/A	???	PRIMARY
03-0250	SPACER	N/A	7/16"x7/8"x3/16"	
03-0251	SPACER	N/A	???	CUP

03-0270	SPACER	N/A	3/8"x3/4"x.512"	
03-0343	SCREW	BSW	5/16"x18x1-1/2"	ALLEN
03-0435	BOLT	BSW	5/16"x18x15/16"	THIN HEAD
03-0446	BOLT	???	???	
03-0448	BOLT	BSW	5/16"x18x7/8"	
03-0456	NUT	???	???	BUSH RETAINING
03-0479	BOLT	???	???	
03-0561	SPACER	N/A	1/2"	CARB
03-0855	BOLT	???	???	
03-1156	BOLT	???	???	
03-1399	BOLT	???	???	
03-1540	WASHER	N/A	5/16"x7/8"	
03-1541	SCREW	BSW	1/4"x20x5/8"	FLAT HEAD
03-1553	SCREW	BA	3BAx5/8"	OVAL HEAD SLOTTED
03-1555	SPACER	N/A	5/16"x11/16"x7/16"	H/LAMP
03-1800	NUT	BSF	3/8"x20	NYLOC
03-1913	BOLT	BSF	3/8"x20x4"	
03-2057	PLUG	???	???	SPARK
03-2162	SPACER	N/A	3/8"x3/x1-1/8"	LIPPED
03-2183	STUD	CEI	5/8"x20x11-1/4"	
03-2206	STUD	CEI	3/8"x26x6"	
03-2241	STUD	???	???	SPL
03-2305	NUT	CEI	3/8"x26	THIN WALL
03-3057	NUT	UNF	1/4"x28	
03-3083	SPACER	N/A	???	WHEEL P11
03-3090	SPACER	N/A	5/8"x1-3/16"x9/16"	
03-3120	STUD	???	???	SPL
03-3137	SPACER	N/A	3/8"x13/16"x5/16"	
03-3152	BOLT	CEI	7/16"x26x4-3/4"	
03-3154	STUD	CEI	5/16"x26x8-3/4"	
03-3158	BOLT	CEI	3/8"x26x1-1/4"	THIN HEAD
03-3189	STUD	???	???	P11 AIRFILTER
03-3191	BOLT	BSF	5/16"x22x1-3/16"	

03-3194	SPACER	N/A	3/8"x3/4"x3/8"	
03-3195	SPACER	N/A	3/8"x3/4"x5/32"	
03-3217	CLAMP	N/A	???	GAITOR
03-3256	NUT	CEI	1/4"x26	KNURLED
03-3257	BOLT	CEI	1/4"x26x7/8"	
03-3263	STUD	???	5/16"x22-26x2-1/8"	
03-4055	WASHER	N/A	5/8"x1-3/16"x1/16"	THRUST C/B P1
04-0023	NUT	CEI	9/16"x20	MAINSHAFT
04-0041	RIVET	N/A	3/16"x3/4"	KICKSTART CAM
04-0064	STUD	???	5/16"x22-26x1-5/8"	GEARBOX INNER
04-0070	NUT	???	1-1/4"x20	GEARBOX SPROCKET LH THRE
04-0076	WASHER	N/A	???	NUT LOCKING
04-0102	BOLT	BSF	3/8"x20x1-1/2"	
04-0105	BOLT	CEI	1/4"x26x1-5/16"	
04-0131	SPACER	N/A	???	GEARBOX SPROCKET
04-0135	WASHER	N/A	11/16"x1-1/2"x.040	
04-0136	BOLT	CEI	5/16"x26x1/2"	SMALL HEX
04-0137	BOLT	CEI	1/4"x26x3/8"	DOMED HEAD
04-0138	PLUG	BSF	3/8"x20x7/16"	DRAIN
04-0255	WASHER	N/A	???	FELT
04-0356	NUT	???	???	CLUTCH STUD
04-0363	SCREW	CEI	1/4"x26x7/16"	FLATHEAD SLOTTE
04-0373	NUT	CEI	5/8"x20	CLUTCH CENTER
04-0374	WASHER	N/A	5/8"x1-1/8"	SPRING TYPE
04-0376	NUT	CEI	1/2"x20	LOCKING HARD
04-0384	STUD	???	???	CLUTCH SPRING
04-0389	NUT	???	???	CLUTCH SPRING STUD AMC
04-0432	NUT	???	???	DOME
04-0433	WASHER	N/A	???	PEDAL PIN DISHED SPRING
04-0474	RIVET	N/A	???	KICKSTART STOP
04-0503	SCREW	???	???	

04-0606	WASHER	N/A	???	
04-1123	WASHER	N/A	1/4"x1/2"	FIBER DRAIN PLUG
04-1265	NUT	CEI	1/2"x20	
04-1400	BOLT	BSF	5/16"x22x3/8"	
04-2025	WASHER	N/A	???	INSPECTION CAP LEATHER
04-2055	WASHER	N/A	1-5/16"x1"	FELT
04-2065	WASHER	N/A	1x1-1/4"	ALLOY
04-2232	STUD	CEI	5/16"x26x1-3/16"	
04-2272	WASHER	N/A	5/16"x1"x1/16"	
04-2554	BOLT	CEI	5/16"x26x1-5/8"	
04-2775	CLAMP	N/A	2-1/4"-2-3/8"	GAITER EARLY
04-3174	STUD	???	???	CLUTCH SPRING
04-3251	SCREW	CEI	1/4"x26x7/16"	
04-3304	WASHER	N/A	9/16"x1.06x1/8"	
04-3441	STUD	???	???	CLUTCH SPRING AMC ATLAS
04-5057	WASHER	N/A	1/4"x5/8"	FIBER SWINGARM
04-5062	WASHER	N/A	1/4"x7/16"	
04-5586	NUT	CEI	9/16"x20	LOCKING
04-8197	WASHER	N/A	???	M/SHAFT ELECTRA LOCKING
06-0005	NUT	UNF	1/2"x20	
06-0024	NUT	CEI	5/16"x26	KNURLED
06-0029	NUT	UNF	3/8"x24	PLAIN
06-0292	NUT	UNF	9/16"x18	AXLE COMMANDO REAR
06-0308	SCREW	???	???	CLUTCH ADJUSTER
06-0323	NUT	UNF	7/16"x20	BRAKE DRUM SLEEVE TYPE
06-0324	SPACER	N/A	???	WHEEL COMMANDO REAR
06-0326	NUT	UNF	5/8"x18	AXLE
06-0327	BOLT	UNF	1/4"x28x1/2"	
06-0329	NUT	???	3/4"x28	THIN HEIGHT HALF

06-0333	SCREW	UNF	5/16"x24x3/4"	ALLEN
06-0334	SPACER	N/A	13/16"x1.25x10MM	OUTER
06-0336	STUD	UNF	7/16"x20x2"	
06-0337	NUT	UNF	7/16"x20	PLAIN
06-0340	NUT	UNF	13/16"x28	DOME CHROME
06-0341	NUT	UNF	13/16"x28	FORK SHOULDER
06-0345	NUT	???	???	FORKTUBE TOP CHROME
06-0347	NUT	UNF	3/8"x24	
06-0348	NUT	UNF	5/16"x24	
06-0353	STUD	???	5/16"x18-24x1-5/8"	
06-0354	PLUG	UNC	1/4"x20	FORK DRAIN
06-0355	NUT	UNC	1/4"x20	
06-0356	STUD	UNC	1/4"x20x1"	
06-0357	BOLT	UNC	5/16"x18x1/2"	HEX
06-0359	BOLT	UNF	5/16"x24x5/8"	HEX
06-0361	NUT	UNF	9/16"x18	AXLE FRONT
06-0367	NUT	???	???	PRIMARY CASE FIXING
06-0368	WASHER	N/A	1/2"x1-3/16"	CHAINCASE CENTER
06-0375	BOLT	UNC	1/4"x20x9/16"	
06-0376	STUD	UNF	3/8"x24x5-1/2"	CHAINCASE SPL
06-0377	SPACER	N/A	5/16"x5/8"x1/2"	STATOR STUD
06-0386	STUD	???	5/16"x18-24x2-1/8"	STATOR
06-0387	NUT	???	???	ROTOR
06-0389	PLUG	???	???	
06-0397	NUT	UNF	3/8"x24	NYLOC
06-0401	BOLT	CEI	3/8"x26x2-5/16"	CYLINDER HEAD
06-0401SS	BOLT	CEI	3/8"x26x2-5/16"	STAINLESS
06-0402	SPACER	N/A	???	ROTOR COMMANDO
06-0403	NUT	UNF	1/4"x28	NYLOC
06-0420	NUT	CEI	9/16"x20	TOP BOLT
06-0423	BOLT	CEI	1/2"x20x7"	ENGINE MOUNTING FRO

06-0427	SPACER	N/A	1/2"x3/4"x2-5/16"	
06-0430	BOLT	UNF	3/8"x24x4"	
06-0431	STUD	UNF	3/8"x24x4-1/4"	
06-0435	SPACER	N/A	3/4"x1-3/16"x3/4"	RUBBER
06-0437	STUD	CEI	1/2"x20x12-7/8"	
06-0438	NUT	UNF	1/2"x20	NYLOC THIN
06-0459	BOLT	UNF	1/4"x28x1-3/4"	
06-0460	SPACER	N/A	???	
06-0463	BOLT	UNF	3/8"x24x1-1/2"	SHOCK BOTTOM
06-0465	STUD	???	???	KNOB DUAL SEAT COMMANDO
06-0471	SPACER	N/A	3/8"x11/16"x5/8"	
06-0472	SPACER	N/A	1/2"x1"x9/16"	
06-0481	NIPPLE	???	1/4"x28	GREASE STRAIGHT LONG
06-0490	SPACER	N/A	5/16"x1/2"x2-5/16"	
06-0493	STUD	UNF	5/16"x24x3-5/8"	
06-0550	NUT	UNF	3/8"x24	KICKSTART DOME CHROME
06-0559	BOLT	???	???	KICKSTART PINCH
06-0577	STUD	UNF	5/16"x24x1"	
06-0578	WASHER	N/A	???	S/ARM POLY
06-0597	STUD	UNF	1/2"x20x5"	GEARBOX PIVOT COMMA
06-0599	BOLT	CEI	3/8"x26x1-1/2"	DOMED
06-0617	BOLT	UNF	1/4"x28x3/4"	
06-0618	BOLT	UNF	3/8"x24x1-7/16"	
06-0624	STUD	UNF	5/16"x24x4-5/8"	
06-0625	NUT	UNF	1/2"x20	
06-0626	STUD	???	5/16"x18-24x1-3/8"	
06-0630	BOLT	UNF	7/16"x20x1-1/4"	
06-0631	NUT	UNF	7/16"x20	SMALL HEX THICK
06-0633	BOLT	UNC	1/4"x20x5/8"	HEX
06-0634	SPACER	N/A	3/16"x3/8"x3/4"	
06-0643	SPACER	N/A	3/16"x3/8"x3/4"	

06-0651	NUT	???	???	
06-0652	BOLT	CEI	3/8"x26x1-1/2"	HEX
06-0663	SCREW	???	???	DRIVE TIMING PLATE
06-0668	PLUG	UNF	3/8"x24x3/8"	DRAIN OIL
06-0677	SCREW	UNF	10-32x1/2"	
06-0678	NUT	BA	2BA	COIL CARRIER
06-0694	SPACER	N/A	1/4"x3/8"x3/4"	HORN-COIL BRACKET
06-0699	BOLT	UNF	1/4"x28x2-1/2"	
06-0700	NUT	UNF	5/16"x24	STATOR STUD
06-0720	BOLT	CEI	1/4"x26x2-1/4"	C/B CAM
06-0727	BOLT	UNF	5/16"x24	
06-0747	SPACER	N/A	???	MAINSHAFT CLUTCH
06-0760	WASHER	N/A	???	FORK LEATHER
06-0762	WASHER	N/A	???	SEAL FORK
06-0772	SPACER	N/A	1-3/8"x1-1/2"x4.5"	
06-0779	STUD	UNF	5/16"x24x1-1/8"	
06-0787	SCREW	???	#6x1/4"	SHEET METAL PHILLIPS
06-0797	NUT	UNF	5/16"x24	
06-0847	FASTENER	???	???	ROTOR LOCK LARGE BLACK ASSY
06-0858	BOLT	UNF	3/8"x24x2"	
06-0859	BOLT	UNF	5/16"x24x3/4"	
06-0862	NUT	UNF	1/4"x28	THIN HEIGHT
06-0863	BOLT	UNF	3/8"x24x1-3/16"	
06-0865	BOLT	UNF	1/4"x28x5/8"	
06-0871	WASHER	N/A	1/8"x5/16"	COPPER
06-0900	BOLT	UNF	1/4"x28x3"	
06-0909	BOLT	UNF	10-32x1-1/2"	TAIL LAMP FIXING
06-0914	NUT	CEI	5/16"x26x1-1/8"	TALL
06-0915	BOLT	UNF	10-32x3/8"	
06-0920	CLAMP	N/A	3/16"	OIL LINE
06-0921	CLAMP	N/A	1/4"	OIL LINE

06-0939	BOLT	???	???	
06-0940	BOLT	UNF	5/16"x24x4"	
06-0943	BOLT	UNF	5/16"x24x1"	
06-0946	SCREW	BA	2BAx3/8"	PHILLIPS
06-1086	WASHER	N/A	???	THRUST CAMSHAFT
06-1102	SCREW	UNC	1/4"x20x1-1/4"	SLOTTED
06-1103	SCREW	UNC	1/4"x20x1"	SLOTTED
06-1104	SCREW	UNC	1/4"x20x1-1/8"	SLOTTED
06-1105	SCREW	BA	2BAx1/2"	C/B COVER CHEESEHEAD
06-1106	SCREW	UNC	1/4"x20x1/2"	SLOTTED
06-1136	SCREW	UNC	1/4"x20x1/2"	SLOTTED
06-1179	SCREW	CEI	1/2"x20	CLT ADJUSTER
06-1246	BOLT	UNC	5/16"x18x1-1/2"	
06-1247	NUT	UNC	5/16"x18	LOCKING THIN HEIGHT HA
06-1277	SPACER	N/A	???	ENG MOUNTING FRONT
06-1279	SPACER	N/A	???	ENGINE MOUNTING REAR
06-1281	BOLT	???	???	PILLAR CONTACT BREAKER
06-1287	RIVET	N/A	???	HAMMER DRIVE TYPE
06-1340	SPACER	N/A	???	
06-1342	FASTENER	???	???	DZUS
06-1344	BOLT	CEI	1/4"x26x1-1/8"	
06-1356	BOLT	CEI	5/16"x26x1-1/8"	
06-1361	SPACER	N/A	???	STRIP
06-1362	NUT	UNF	1/4"x28	LOCKING BLIND
06-1590	WASHER	N/A	5/8"x1-1/4"x.130	
06-1650	SPACER	N/A	1/4"x3/8"x5/16"	
06-1702	NUT	UNF	7/16"x20	LOCKING THIN HEIGHT
06-1774	SPACER	N/A	1-1/8"x1-1/2"x.309"	

06-1798	BOLT	UNF	1/4"x28x7/8"	
06-1911	SCREW	UNF	3/8"x24x1-1/4"	ALLEN
06-1912	WASHER	N/A	7/8"x1-3/4"x1/16"	TAB
06-1929	NIPPLE	???	1/4"x28	CALIPER BLEED
06-1935	WASHER	N/A	???	
06-1943	WASHER	N/A	???	MASTER CYLINDER
06-1955	SPACER	N/A	???	
06-1960	STUD	UNF	5/16"x24x1-7/16"	
06-1987	SCREW	???	#8x3/8"	SHEET METAL PHILLIPS
06-1999	SPACER	N/A	9/16"x5/8"x5/16"	CENTERSTAND
06-2035	SPACER	N/A	7/16"x13/16"x7/16"	HEADLAMP
06-2040	BOLT	UNF	7/16"x20x1-1/4"	CENTERSTAND
06-2069	SPACER	N/A	???	AXLE BEARING INNER REAR
06-2070	SPACER	N/A	???	WHEEL REAR
06-2071	WASHER	N/A	???	RETAINER
06-2072	WASHER	N/A	???	RETAINING
06-2073	WASHER	N/A	1x1-1/2"x1/4"	FELT
06-2081	WASHER	N/A	1/2"x1"x1/16"	
06-2100	SCREW	???	#6x1"	SHEET METAL PHILLIPS
06-2170	SPACER	N/A	1/4"x9/16"x3/16"	FENDER R COMMAN
06-2184	BOLT	CEI	1/4"x26x1-1/4"	
06-2185	PLUG	???	???	BRAKE CALIPER END
06-2235	SCREW	UNF	1/4"x28x7/8"	CHROME PIVOT
06-2237	NUT	???	???	CABLE ADJUSTER
06-2240	NUT	UNF	1/4"x28	NYLOC
06-2241	SCREW	UNC	10-24x2"	PANHEAD PHILLIPS
06-2300	SPACER	N/A	7/16"x13/16"x5/8"	
06-2305	PLUG	???	???	FORK STEM RUBBER
06-2321	BOLT	UNF	7/16"x20x1-1/2"	HANDLEBAR CHRO
06-2332	PLUG	???	???	RUBBER
06-2348	PLUG	???	???	SPARK N7Y

06-2362	NUT	UNF	5/16"x24	
06-2404	CLAMP	N/A	3/4"	PIPE SUMP GUARD COMMANDO
06-2409	WASHER	N/A	7/16"x7/8"	CHROME
06-2442	STUD	CEI	1/2"x20x12-7/8"	ENGINE MOUNTIN
06-2443	NUT	UNF	1/2"x20	LOCKING
06-2448	SPACER	N/A	???	AXLE DISC BRAKE RH
06-2458	NUT	???	???	CONROD BOLT LOCKING
06-2464	NUT	???	???	EXHAUST LOCKING MK2
06-2465	BOLT	???	???	
06-2485	RIVET	N/A	1/8"x1/4"	STEEL
06-2488	SCREW	UNC	10-24x5/8"	ALLOY SWITCH
06-2489	FASTENER	???	???	DZUS PANEL
06-2536	SCREW	BSW	5/16"x18	ALLEN INLET MANIFOLD
06-2572	CLAMP	N/A	???	OIL PIPE
06-2582	PLUG	???	3/8"x24x3/8"	OIL LEVEL
06-2601	WASHER	N/A	???	THRUST CAMSHAFT
06-2624	WASHER	N/A	3/8"x5/8"x.060	COPPER SUMP PLUG
06-2638	SCREW	UNC	5/16"x18	GRUB
06-2639	STUD	???	3/8"x16-24x2"	
06-2640	STUD	???	5/16"x26-3/8"x16x1-11/16"	STEPPED
06-2641	STUD	???	3/8"x16-24x1-1/2"	
06-2650	NUT	UNF	5/16"x24	THIN CYLINDER BASE
06-2651	NUT	UNF	3/8"x24	CYLINDER BASE
06-2652	NUT	UNF	3/8"x24	CYLINDER BASE
06-2653	BOLT	UNF	9/16"x18x5"	GEARBOX TOP
06-2656	NUT	???	???	GEARBOX BOLT TOP
06-2661	STUD	???	3/8"x16-24x3-3/8"	
06-2662	STUD	???	1/4"x20-28x3-5/8"	
06-2663	BOLT	UNF	5/16"x24x3-3/4"	

06-2664	STUD	???	5/16"x18-24x1-3/4"	
06-2665	STUD	???	5/16"x18-24x1-1/4"	
06-2669	BOLT	UNC	1/4"x20x9/16"	
06-2670	SCREW	???	???	
06-2685	SCREW	UNC	1/4"x20x1-1/4"	SLOTTED
06-2686	SCREW	UNC	1/4"x20x1-1/8"	SLOTTED
06-2687	SCREW	UNC	1/4"x20x1"	SLOTTED
06-2692	NUT	UNF	5/16"x24	HARD
06-2722	SCREW	???	#6x1"	SHEETMETAL FLAT HEAD PHIL
06-2723	WASHER	N/A	1/2"x1"x1/16"	
06-2730	PLUG	???	???	
06-2761	BOLT	UNF	5/16"x24x1-3/8"	
06-2763	BOLT	UNC	5/16"x18x7/8"	THIN HEAD
06-2871	SPACER	N/A	7/16"x5/8"x11/16"COMMANDO	SIDEST
06-2872	BOLT	UNF	7/16"x20x2-1/4"	
06-2889	WASHER	N/A	1x1-1/2"x1/4"	FELT
06-3012	WASHER	N/A	???	RETAINER DISHED
06-3024	NUT	UNF	3/8"x24	LOCKING OIL PUMP SPINDL
06-3025	WASHER	N/A	???	FIBER
06-3085	SCREW	UNC	3/8"x16x4-5/8"	CYLINDER ALLEN
06-3089	NUT	UNF	7/16"x20	LOCKING
06-3105	SPACER	N/A	1/2"x5/8"x11/16"	
06-3123	NUT	UNF	5/16"x24	NYLOC THIN
06-3124	BOLT	BSW	1/4"x20x5/8"	
06-3126	CLAMP	N/A	???	
06-3129	WASHER	N/A	1/4"x9/16"	COPPER
06-3134	BOLT	BSW	1/4"x20x1-5/8"	DRILLED
06-3141	WASHER	N/A	7/16"x7/8"x.093	
06-3142	WASHER	N/A	???	TAB
06-3189	STUD	UNC	1/4"x20x1"	
06-3192	NUT	???	???	CYLINDER HEAD SLEEVE TYPE

06-3211	BOLT	UNF	5/16"x24x4-1/8"	
06-3212	BOLT	UNF	3/8"x24x4-3/16"	
06-3213	BOLT	UNF	3/8"x24x4"	
06-3215	STUD	UNF	5/16"x24x2"	
06-3245	NUT	UNF	3/8"x24	LOCKING
06-3246	NUT	UNF	5/16"x24	LOCKING THIN HEIGHT
06-3251	WASHER	N/A	1/4"x7/16"x1/32"	ALLOY
06-3370	CLAMP	N/A	1"	WORM DR
06-3383	STUD	???	5/16"x18-24x1-3/8"	
06-3411	NIPPLE	???	1/4"x26	GREASE STRAIGHT
06-3418	WASHER	N/A	???	TAB CLT
06-3432	U-BOLT	???	???	
06-3434	U-BOLT	???	???	
06-3447	WASHER	N/A	5/8"x7/8"x1/16"	
06-3448	WASHER	N/A	7/8"x1-1/4"	NYLON
06-3459	WASHER	N/A	???	TAB CLUTCH CENTER
06-3544	WASHER	N/A	3/8"x11/16"	ALLOY
06-3555	NUT	???	???	EXHAUST LOCKING MK3
06-3556	WASHER	N/A	???	S/ARM ISOLASTIC
06-3598	NUT	UNF	1/2"x20	SELF LOCK
06-3668	PLUG	???	???	BLANKING MIRROR
06-3824	STUD	UNC-UNF	3/8"x16-5/16"x24	STEP
06-3825	NUT	UNF	5/16"x24	TALL CYLINDER BASE
06-3857	WASHER	N/A	5/16"x15/32"x.100	
06-3919	SPACER	N/A	???	FRONT HUB
06-3921	NUT	BA	2BA	PILLAR TALL
06-3926	BOLT	???	???	TAIL LAMP-FENDER MOUNTING REAR
06-3928	SPACER	N/A	1/2"x3/4"x1-9/16"	ENGINE MOUNTIN
06-3960	SPACER	N/A	???	WHEEL

06-3988	NUT	???	???	EXHAUST LOCKING NOR 750 850
06-3991	CLAMP	N/A	???	CROSSOVER BALANCE TUBE
06-4016	SPACER	N/A	5/16"x5/8"x1/4"	
06-4061	WASHER	N/A	1/4"x3/8"	FIBER
06-4091	SPACER	N/A	???	
06-4092	SPACER	N/A	???	
06-4147	WASHER	N/A	3/8"x5/8"x.040	HEAD BOLT
06-4153	WASHER	N/A	???	SEALING
06-4157	STUD	???	3/8"x16-24x4"	
06-4160	NUT	UNF	5/16"x24	CRANKSHAFT STUD HARDEN
06-4184	STUD	UNF	5/16"x24x2-3/16"	CRANKSHAFT
06-4185	STUD	UNF	5/16"x24x2-5/16"	CRANKSHAFT
06-4188	PLUG	???	???	SUMP MAGNETIC
06-4189	NUT	UNF	5/16"x24	CRANK STUD HARD
06-4256	SPACER	N/A	5/16"x5/8"x1-1/8"	
06-4259	WASHER	N/A	5/16"x3/4"	INSULATING NYLON
06-4260	BOLT	UNF	5/16"x24x2-7/16"	
06-4599	CLAMP	N/A	1"	HALF
06-4611	STUD	UNF	1/4"x28x4"	
06-4680	NUT	???	5/8"x20	ROTOR
06-4688	STUD	UNF	5/16"x24x3-9/16"	OUT/PLT
06-4697	BOLT	UNF	9/16"x18x4-1/2"	GEARBOX TOP
06-4716	STUD	???	5/16"x18-24x1-1/2"	
06-4717	STUD	???	5/16"x18-24x2-3/8"	CHAINCASE
06-4727	PLUG	???	???	SEALING
06-4728	WASHER	N/A	???	TAB
06-4729	SCREW	UNC	1/4"x20x3/4"	POZI STARTER
06-4730	NUT	UNF	9/16"x18	GEARBOX TOP BOLT
06-4740	WASHER	N/A	1/2"	BEVEL TYPE
06-4741	WASHER	N/A	???	THRUST
06-4745	NUT	???	9/16"x26	STARTER MOTOR MK3

06-4748	WASHER	N/A	???	THRUST PTFE BRONZE
06-4772	PLUG	???	???	SWINGARM RUBBER
06-4787	STUD	???	3/8"x16-24x4-3/4"	CASE UP REAR
06-4860	BOLT	???	???	CONROD
06-4873	SPACER	N/A	9/16"x11/16"x5/16"	
06-4975	FASTENER	???	???	DZUS
06-5006	WASHER	N/A	???	TAB FILTER HEAD
06-5149	WASHER	N/A	1/2"x1"x.036	QUADRANT
06-5222	SCREW	BSC	3/16"x32x9/16"	
06-5278	NUT	UNF	9/16"x18	SLEEVE AXLE R
06-5290	SPACER	N/A	???	WHEEL REAR
06-5329	WASHER	N/A	???	PETCOCK
06-5436	BOLT	UNF	7/16"x20x2-1/4"	SIDESTAND
06-5491	SPACER	N/A	7/16"x11/16"x11/16"	SIDESTAND
06-5492	NUT	UNF	7/16"x20	SELF LOCK SIDESTAND
06-5531	SCREW	UNF	10-32	SET TYPE
06-5532	SCREW	UNC	1/4"x20x2-3/4"	PHILLIPS
06-5533	SCREW	UNC	1/4"x20x1-1/4"	PHILLIPS TIMING
06-5544	BOLT	UNF	3/8"x24x1-3/4"	
06-5545	SPACER	N/A	3/4"x1-1/8"x1"	SLEEVE WHEEL
06-5547	SPACER	N/A	???	SPROCKET REAR
06-5549	WASHER	N/A	11/16"x1-1/2"x1/16"	WHEEL REAR
06-5550	SPACER	N/A	???	AXLE BEARING REAR SLEEVE TYPE
06-5624	WASHER	N/A	???	TAB SEAT
06-5646	WASHER	N/A	5/8"x1-1/4"x1/16"	
06-5652	WASHER	N/A	???	THRUST
06-5672	STUD	UNF	3/8"x24x2-1/8"	CRANKSHAFT
06-5673	NUT	UNF	3/8"x24	CRANKHAFT STUD
06-5674	STUD	UNF	3/8"x24x2-1/8"	CRANKSHAFT
06-5724	SCREW	???	#10x7/16"	SHEET METAL PHILLIPS
06-5761	WASHER	N/A	3/4"x1-7/8"x1/8"	THRUST

06-5770	SPACER	N/A	???	BRAKE LEVER
06-5774	NUT	UNF	7/16"x20	FOOTREST SLEEVE TYPE
06-5828	WASHER	N/A	3/4"x1-7/8"x1/8"	THRUST IN
06-5853	CLAMP	N/A	???	
06-5865	SPACER	N/A	???	
06-5866	SPACER	N/A	???	
06-5879	WASHER	N/A	3/4"x2"	DISHED SPRING ROTOR
06-5984	WASHER	N/A	11/16"x1-1/8"x.080	WHEEL REAR
06-6006	PLUG	???	???	CRANKCASE TIMING
06-6007	WASHER	N/A	1/2"x13/16"	TIMING PLUG COPPER
06-6010	NUT	???	???	TWISTGRIP
06-6034	SPACER	N/A	???	WHEEL FRONT
06-6042	BOLT	???	???	
06-6043	WASHER	N/A	???	
06-6044	NUT	UNF	10-32	NYLOC
06-6045	BOLT	UNF	5/16"x24x1/2"	
06-6114	SPACER	N/A	???	
06-6123	SPACER	N/A	???	BRAKE REAR
06-6165	PLUG	???	???	TIMING COVER
06-6275	NUT	???	???	SPRAG
06-6277	WASHER	N/A	???	FIBER
06-6285	SCREW	???	???	
06-6286	NUT	???	???	
06-6288	SCREW	???	???	
06-6292	NUT	UNF	9/16"x18	TENSIONER
06-6293	STUD	???	???	
06-6295	SCREW	???	???	
06-6316	BOLT	???	???	SET STARTER MOTOR
06-6317	WASHER	N/A	???	SET STARTER ARMATURE THRUST
06-6350	SPACER	N/A	???	
06-6359	CLAMP	N/A	???	HOSE

06-6360	CLAMP	N/A	???	
06-6369	BOLT	???	3/8"x2"	
06-6405	BOLT	UNF	1/4"x28x1-3/4"	ADJUSTER
06-6434	BOLT	???	???	
06-6435	FASTENER	???	???	DZUS
06-6484	PLUG	???	???	HANDLEBAR SCREW PLASTIC
06-6486	BOLT	???	???	CONROD COMMANDO 3/8" "
06-6490	BOLT	UNF	3/8"x24x1-3/4"	THIN
06-6491	SPACER	N/A	???	
06-6492	SPACER	N/A	???	
06-6499	WASHER	N/A	???	CYLINDER BASE PLAIN
06-6541	STUD	CEI	1/4"x26x1"	
06-6544	SPACER	N/A	???	TUBULAR TYPE
06-6547	SPACER	N/A	???	H/LAMP MOUNTING BOLT
06-6571	SPACER	N/A	7/16"x13/16"x.941"	
06-6607	STUD	CEI	3/8"x26x2-3/16"	CRANKSHAFT DOW
06-6609	STUD	CEI	3/8"x26x2-3/16"	CRANKSHAFT
06-6622	WASHER	N/A	???	
06-6623	PLUG	???	???	SWINGARM WELCH
06-6631	SCREW	???	???	
06-6632	BOLT	???	???	
06-7069	FASTENER	???	???	DZUS
06-7508	NUT	???	???	TAPPET ADJUSTER
06-7509	STUD	???	5/16"x18-26x1-3/16"	
06-7511	WASHER	N/A	???	FORK TOP NUT CHROME
06-7514	WASHER	N/A	???	DAMPER TUBE FIBER
06-7515	WASHER	N/A	???	
06-7516	NUT	UNF	10-32	PLAIN
06-7517	WASHER	N/A	???	DAMPER TUBE
06-7518	SCREW	???	???	

06-7520	WASHER	N/A	???	FORK OIL SEAL PAPER
06-7522	WASHER	N/A	5/16"x9/16"	ALLOY ROCKER LINE
06-7523	STUD	CEI	1/4"x26x1"	
06-7526	WASHER	N/A	???	MAIN BEARING SEAL
06-7527	STUD	CEI	3/8"x26x4-1/2"	
06-7528	NUT	CEI	3/8"x26	
06-7529	NUT	CEI	5/16"x26	THICK CYLINDER HEAD
06-7530	STUD	???	3/8"x16-26x1-5/8"	
06-7533	NUT	BSF	5/16"x22	CRANKSHAFT
06-7535	BOLT	CEI	5/16"x26x1-5/8"	CRANK
06-7536	NUT	CEI	3/8"x26	
06-7541	WASHER	N/A	3/4"x1-1/16"	PRESSURE RELIEF COP
06-7542	WASHER	N/A	7/8"x1-1/4"	PRESSURE RELIEF
06-7548	WASHER	N/A	9/16"x1-1/16x1/16"	
06-7549	WASHER	N/A	7/16"x11/16"	
06-7552	NUT	???	???	ROCKER COVER FRONT DOMED
06-7553	STUD	CEI	5/16"x26x2-1/8"	CRANK
06-7557	BOLT	CEI	3/8"x26x2-1/4"	CYLINDER HEAD
06-7560	SCREW	???	???	TAPPET PLATE
06-7561	STUD	CEI	5/16"x26x1-15/16"	CYLINDER FRO
06-7562	NUT	???	???	ROCKER COVER REAR DOMED
06-7571	STUD	???	5/16"x26-3/8"x16x1-5/8"	STEPPED
06-7572	NUT	CEI	5/16"x26	THIN WALL TALL
06-7573	SCREW	UNC	1/4"x20x7/16"	SLOTTED
06-7577	WASHER	N/A	1/4"	PLAIN
06-7581	STUD	???	???	MAGNETO MOUNTING DOMINATOR
06-7582	STUD	???	1/4"x20-26x1"	ROCKERBOX COVER EX
06-7583	BOLT	UNC	1/4"x20x1/2"	

06-7584	BOLT	CEI	5/16"x26x13/16"	
06-7585	BOLT	CEI	5/16"x26x1-3/16"	
06-7586	STUD	CEI	5/16"x26x3-15/16"	
06-7587	NUT	???	???	
06-7588	NUT	BA	2BA	
06-7589	NUT	CEI	5/16"x26	PLAIN
06-7590	NUT	CEI	3/8"x26	PLAIN
06-7591	NUT	CEI	1/4"x26	
06-7592	NUT	CEI	5/16"x26	THIN WALL HALF
06-7593	NUT	UNF	7/16"x20	PLAIN
06-7596	BOLT	CEI	5/16"x26x3/4"	
06-7597	BOLT	CEI	5/16"x26x3-7/16"	
06-7598	STUD	CEI	5/16"x26x1-7/8"	
06-7599	SCREW	CEI	5/16"x26	GRUB
06-7600	PLUG	CEI	1/4"x26	CRANK-TIMING COVER
06-7602	NUT	???	9/16"x20	AXLE
06-7605	WASHER	N/A	3/8"x7/8"x1/16"	
06-7606	WASHER	N/A	5/16"x3/4"x1/16"	
06-7608	WASHER	N/A	???	DRUM BRAKE FRONT
06-7609	NUT	???	???	CHAINCASE CENTER CHROME
06-7610	WASHER	N/A	???	PRIMARY CASE FIXING
06-7611	WASHER	N/A	1x1-1/4"	COPPER/ABS OIL FILTER
06-7612	WASHER	N/A	3/8"x1-1/4"	CUP
06-7613	WASHER	N/A	???	TANK RUBBER
06-7614	WASHER	N/A	1x1-5/16"	FELT WHEEL FRONT & R
06-7616	WASHER	N/A	1x1-9/16"x.020	WHEEL FRONT
06-7617	SCREW	UNC	1/4"x20x1"	SLOTTED
06-7619	NUT	???	???	
06-7620	WASHER	N/A	???	
06-7622	WASHER	N/A	5/16"x1/2"x.034	

06-7623	NUT	UNF	3/8"x24	FEATHERBED S/STAND DOMI
06-7625	BOLT	CEI	1/4"x26x9/16"	
06-7626	NUT	???	???	ADJUSTER
06-7628	SPACER	N/A	???	FENDER STAY ATLAS
06-7629	SPACER	N/A	???	SPEEDO DRIVE
06-7630	PLUG	BSP	1/8"x28x7/16"	
06-7631	WASHER	N/A	1/2"x13/16"	COPPER
06-7632	BOLT	???	???	
06-7635	BOLT	CEI	5/16"x26x1/2"	
06-7639	BOLT	CEI	1/4"x26x13/16"	
06-7640	WASHER	N/A	???	DRUM BRAKE REAR TAB TYPE
06-7642	WASHER	N/A	5/8"x15/16"x.072	COPPER
06-7644	NUT	UNF	1/2"x20	PLAIN
06-7645	NUT	UNF	7/16"x20	PLAIN
06-7647	NUT	CEI	3/8"x26	THIN OIL PUMP
06-7648	SCREW	BA	2BAx1-5/16"	SLOTTED
06-7650	WASHER	N/A	1x1-1/2"x.065"	
06-7652	NUT	???	???	FORK STEM ATLAS
06-7653	WASHER	N/A	???	FELT
06-7661	STUD	???	???	
06-7664	NUT	BSF	3/8"x20	THICK
06-7666	CLAMP	N/A	1-3/4"	MUFFLER
06-7666C	CLAMP	N/A	1-3/4"	MUFFLER COMPLETE
06-7667	BOLT	CEI	3/8"x26x7/8"	
06-7668	STUD	CEI	3/8"x26x1-7/16"	
06-7669	STUD	CEI	1/2"x20x4-3/4"	
06-7671	STUD	CEI	5/16"x26x1-5/8"	
06-7672	BOLT	???	???	CENTERSTAND
06-7673	NUT	???	9/16"x26	CENTERSTAND
06-7674	SPACER	N/A	???	AXLE WHEEL FRONT
06-7678	WASHER	N/A	7/32x1"x1/32"	SUMP FILTER
06-7680	WASHER	N/A	???	SUMP DRAIN PLUG

06-7682	NUT	???	???	FORKTUBE EARLY COMMANDO TOP
06-7682S	NUT	???	???	FORKTUBE EARLY COMMANDO STAINLESS
06-7684	NUT	???	???	TACH DRIVE CAM
06-7685	WASHER	N/A	1x1-7/16"	STEERING HEAD
06-7692	STUD	???	???	
06-7693	STUD	???	5/16"x22-26x3	ROCKER COVER REAR
06-7696	BOLT	???	???	BANJO ROCKER FEED
06-7697	WASHER	N/A	???	ROCKER SPINDLE
06-7698	WASHER	N/A	???	ROCKER SPINDLE
06-7700	WASHER	N/A	5/16"	STAR
06-7703	NUT	???	???	BRAKE DRUM
06-7704	SPACER	N/A	???	BEARING WHEEL RH REAR
06-7713	NUT	CEI	1/4"x26	LOCKING
06-7721	STUD	???	3/8"x20-26x1-7/8"	
06-7726	STUD	???	3/8"x16-26x1-1/2"	
06-7728	STUD	???	1/4"x20-26x3-5/8"	
06-7738	SPACER	N/A	???	AXLE REAR
06-7739	NUT	???	9/16"x20	AXLE
06-7740	SPACER	N/A	???	
06-7742	SPACER	N/A	???	STEERING HEAD BEARING
06-7745	SCREW	BSF	5/16"x22x3/4"	ALLEN HEAD STEA
06-7746	NUT	???	???	STEERING TOP
06-7748	SPACER	N/A	???	DRUM WHEEL FRONT
06-7751	WASHER	N/A	???	WHEEL DISC BRAKE F
06-7752	WASHER	N/A	1-3/16"x1-23/32"	WHEEL FRONT
06-7763	SPACER	N/A	1/2"x7/8"x3/16"	
06-7772	NUT	UNF	9/16"x18	THIN
06-7774	NUT	UNEF	3/4"x20	CAM SPROCKET

06-7779	WASHER	N/A	???	
06-7781	NUT	???	???	FORK STEM STEERING COMMANDO
06-7785	SCREW	UNC	5/16"x18x1"	ALLEN
06-7787	WASHER	N/A	1/2"x3/4"x.040	
06-7788	STUD	???	1/4"x20-26x1-1/2"	
06-7794	SCREW	???	???	CHROME
06-7796	BOLT	CEI	1/4"x26x7/16"	
06-7797	STUD	???	???	
06-7798	BOLT	UNC	5/16"x18x1-1/4"	TANK
06-7802	WASHER	N/A	3/16"	SERRATED
06-7804	BOLT	UNF	10-32x5/8"	
06-7805	BOLT	???	???	
06-7808	WASHER	N/A	???	SHOCK
06-7809	BOLT	???	???	
06-7811	BOLT	CEI	3/8"x26x1-3/4"	
06-7814	SPACER	N/A	5/16"x7/16"x3/8"	
06-7821	BOLT	CEI	3/8"x26x5/8"	
06-7824	PLUG	???	3/8"x16x1/2"	
06-7827	NUT	???	3/8"	CONROD BOLT LOCKING
06-7828	BOLT	???	???	CONROD COMMANDO LATE
06-7830	FASTENER	???	???	DZUS
06-7835	NUT	CEI	5/16"x26	CRANKSHAFT TALL
06-7844	BOLT	UNF	10-32x9/16"	
06-7845	WASHER	N/A	???	INSULATOR VALVE SPRING
06-7846	SCREW	UNC	5/16"x18x2	
06-7847	BOLT	???	???	EXHAUST CLIP
06-7849	SCREW	BSW	5/16"x18x7/8"	ALLEN
06-7856	NUT	CEI	1/4"x26	PLAIN THIN HEIGHT HALF
06-7857	WASHER	N/A	3/4"x1-1/2"x1/8"	

06-7859	NUT	CEI	3/8"x26	TALL HALF NUT
06-7865	WASHER	N/A	???	
06-7870	NUT	CEI	3/8"x26	CYLINDER HEAD
06-7871	STUD	???	3/8"x16-26x1-15/16"	
06-7872	WASHER	N/A	???	CRANKCASE
06-7873	BOLT	CEI	5/16"x26	CHROME
06-7880	NUT	???	1/2"x20	THIN
06-7883	WASHER	N/A	1x13/16"x.812	RUBBER
06-7885	STUD	???	3/8"x20-26x1-7/8"	CYLINDER HEAD
06-7888	SCREW	UNC	1/4"x20x1-3/16"	SLOTTED
06-7891	BOLT	UNF	1/4"x28x3/4"	
06-7892	NUT	UNF	5/16"x24	
06-7893	NUT	???	5/8"x20	SHOULDER
06-7894	WASHER	N/A	???	ROTOR
06-7895	WASHER	N/A	???	INSULATOR
06-7905	SCREW	???	#4x1/4"	SLOTTED SHEET METAL TYP
06-7906	BOLT	???	???	MAGNETO MOUNTING BOTTOM DOMINATO
06-7907	SCREW	UNC	1/4"x20x5/8"	FLAT HEAD SLOTTED
06-7918	BOLT	???	???	CYLINDER HEAD
06-7918S	BOLT	???	???	CYLINDER HEAD STAINLESS
06-7922	PLUG	???	???	CHAINCASE
06-7944	NUT	CEI	1/4"x26	LOCKING
06-7945	BOLT	CEI	3/8"x26x2-1/4"	
06-7950	BOLT	UNF	10-32x1/2"	
06-7951	BOLT	UNC	1/4"x20x1-5/8"	BREATHER
06-7962	SCREW	???	???	
06-7963	SCREW	UNF	10-32x7/16"	
06-7969	BOLT	UNF	3/8"x24x1-1/8"	
06-7971	NUT	UNF	1/4"x28	NYLOC
06-7972	NUT	???	???	ADJUSTER LOCKING
06-7973	WASHER	N/A	???	

06-7983	NUT	???	???	ADJUSTER
06-8060	NUT	???	???	TAPPET ADJUSTER
06-8074	SCREW	UNF	10-32x1-3/4"	PHILLIPS
06-8075	BOLT	???	???	DRAIN
06-8089	SCREW	UNF	10-32x3/8"	PHILLIPS
06-8092	SCREW	???	???	
06-8107	WASHER	N/A	???	SWITCH SCREW
06-8108	WASHER	N/A	???	
06-8761	WASHER	N/A	???	
06-9627	BOLT	CEI	3/8"x26x1-7/8"	
07-00062	WASHER	N/A	1-1/4"x1-5/8"	
07-00100	SPACER	N/A	???	FORK STEM
07-00101	NUT	???	???	FORK STEM STEERING
07-00291	BOLT	UNF	3/8"x24x1-1/8"	
07-00891	NUT	UNF	5/8"x18	THIN HEIGHT
10231	BOLT	???	???	
10546	WASHER	N/A	???	FIBER
10547	SPACER	N/A	???	PLASTIC
10551	NUT	???	???	UNION
10612	WASHER	N/A	???	SERRATED
10637	NUT	???	???	
10804	BOLT	???	???	
10914	WASHER	N/A	5/16"x1-1/4"x.082	
10940	SCREW	UNC	1/4"x20	
11081	BOLT	???	???	
11111	NUT	???	???	SPROCKET
11146	SPACER	N/A	???	TUBE
11183	NUT	CEI	1/4"x26	SLEEVE TYPE
11253	BOLT	???	???	
11496	BOLT	???	???	
11498	SCREW	???	???	
11582	BOLT	???	???	
11668	SPACER	N/A	???	

11775	WASHER	N/A	???	TIMING COVER
11796	WASHER	N/A	???	
11824	NUT	CEI	3/8"x26	
11940	NUT	???	???	STEERING STEM
12072	BOLT	???	???	
12102	SPACER	N/A	1-3/16"x1-11/16"x.245"	
12104	SPACER	N/A	1-3/16"x2-7/16"x.162"	
12273	WASHER	N/A	???	
12342	BOLT	CEI	1/4"x26x5/8"	
13079	NUT	???	???	ADJUSTER
13270	SPACER	N/A	???	SPEEDO DRIVE
13281	NUT	CEI	1/4"x26	FLANGE
13317	BOLT	???	???	
13339	NUT	BA	2BA	KNURLED
13361	BOLT	???	???	
13400	SCREW	???	???	
13433	STUD	CEI	5/16"x26x1-1/2"	
13765	PLUG	???	???	OIL DRAIN
13786	WASHER	N/A	1/2"x13/16"	COPPER
13818	WASHER	N/A	9/16"	THACKERAY
13870	BOLT	CEI	5/16"x26x1-3/8"	
14006	SCREW	BSW	1/4"x20x1-3/4"	
14094	STUD	CEI	5/16"x26x1-1/8"	
14275	BOLT	CEI	5/16"x26	
14367	BOLT	CEI	1/2"x20x4-3/4"	GEARBOX MOUNTIN
14481	BOLT	CEI	1/4"x26x13/16"	
14698	WASHER	N/A	???	
15170	NUT	???	???	
15353	BOLT	???	???	
15356	NUT	UNF	1/2"x20	
15512	SCREW	???	???	OIL PUMP
15627	WASHER	N/A	1x1-1/2"x1/16"	
15630	NUT	???	???	FORK STEM ATLAS

15631	WASHER	N/A	???	FELT
15641	SPACER	N/A	7/16"x3/4"x3-5/16"	
15894	STUD	???	1/2"x20x10"	
16055	WASHER	N/A	???	PLAIN
16187	NUT	???	7/16"x20x7/16"	TALL
16216	WASHER	N/A	???	TAB
16250	WASHER	N/A	5/16"	DOUBLE SPRING TYPE
16255	CLAMP	N/A	1-3/4"	MUFFLER
16255C	CLAMP	N/A	1-3/4"	MUFFLER COMPLETE
16317	BOLT	CEI	3/8"x26x7/8"	SMALL HEX
16373	STUD	???	???	
16374	STUD	CEI	3/8"x26x1-7/16"	
16410	STUD	CEI	1/2"x20x4-3/4"	
16555	BOLT	???	???	ROCKERBOX ES2
16763	BOLT	???	???	CENTERSTAND ATLAS
16764	NUT	???	???	CENTERSTAND
16783	SPACER	N/A	???	AXLE FRONT DRUM
16902	BOLT	BSF	5/16"x22x7/16"	
16947	WASHER	N/A	7/32x1"x1/32"	
16949	WASHER	N/A	1-1/4"	NYLON
16998	NUT	???	???	FORKTUBE TOP ATLAS DOMINATOR
16998S	NUT	???	???	FORKTUBE TOP ATLAS DOMI STAINLESS
17211	NUT	???	???	TACH DRIVE CAM
17429	WASHER	N/A	1x1-7/16"	
17698	WASHER	N/A	1/4"	SHAKEPROOF
17707	WASHER	N/A	???	
18032	STUD	???	3/8"x20-26	HEX
18033	STUD	???	5/16"x22-26x3"	
18092	NUT	???	???	EXHAUST LOCKING
18101	BOLT	???	???	BANJO ROCKER FEED

18102	WASHER	N/A	1/2"x3/4"x.016	ROCKER SHAFT
18103	WASHER	N/A	???	SPRING
18197	NUT	???	???	EXHAUST AMC SINGLES
18202	WASHER	N/A	???	
18231	SPACER	N/A	???	WHEEL BEARING
18233	NUT	CEI	7/16"x26	BRAKE DRUM ATLAS
18234	SPACER	N/A	???	BEARING WHEEL RH
18235	SPACER	N/A	9/16"x1"	
18315	WASHER	N/A	???	
18321	WASHER	N/A	???	
18339	STUD	???	9/16"x20x7/16"x26	
18396	RIVET	N/A	???	PATENT PLATE
18403	NUT	CEI	1/4"x26	LOCKING
18710	BOLT	CEI	1/4"x26x3/4"	
18711	WASHER	N/A	1/4"x5/8"	CHROM
18756	STUD	???	3/8"x20-26x1-7/8"	
18943	STUD	???	3/8"x16-26x1-1/2"	
19077	STUD	???	1/4"x20-26x3-5/8"	
19195	SCREW	???	???	TOOLBOX DOOR
19266	SPACER	N/A	???	
19267	NUT	CEI	9/16"x20	AXLE
19268	SPACER	N/A	13/16"x1-1/4"x15MM	
19290	NUT	???	???	TOOLBOX LID CRM
19435	WASHER	N/A	1/4"x13/16"	
19437	SCREW	BSF	5/16"x22x3/4"	
19490	NUT	???	???	
19646	SPACER	N/A	???	HUB FRONT ATLAS
19678	SPACER	N/A	1/2"x7/8"x.189"	
19714	WASHER	N/A	???	RETAINER
19719	WASHER	N/A	1-3/16"x1-23/32"	
19847	NUT	???	???	PIVOT PIN
19971	NUT	BSF	5/16"x22	NYLOC
19997	BOLT	???	???	

20048	WASHER	N/A	???	PUSHROD 50 ES2 19S BOTTOM THIN
20049	WASHER	N/A	???	PUSHROD 50 ES2 19S TOP THICK
20621	WASHER	N/A	???	TIMING COVER
20692	NUT	???	???	
20732	NUT	???	3/4"x20	
20745	WASHER	N/A	1/2"x1-1/8"	FIBER
20814	SPACER	N/A	???	
20939	WASHER	N/A	???	
20943	BOLT	???	???	HEX
20951	SCREW	???	1/4"x20x2-3/8"	
20953	SCREW	???	1/4"x20x1-3/4"	
21248	SCREW	UNC	5/16"x18x1"	ALLEN
21411	WASHER	N/A	5/16"	SHAKEPROOF
21433	STUD	???	1/4"x20-26x1-15/16"	
21822	BOLT	???	???	
21973	BOLT	???	???	
21998	NUT	???	???	
22022A	SCREW	CEI	1/4"x26x1-1/2"	PHILLIPS CHROM
22024	STUD	CEI	5/16"x26x4-3/8"	
22034	BOLT	CEI	1/4"x26x3/8"	
22061	NUT	???	???	
22081	BOLT	UNC	5/16"x18x1-1/4"	TANK ATLAS
22212	WASHER	N/A	???	
22401	WASHER	N/A	3/16"	SERRATED
22402	WASHER	N/A	???	
22403	BOLT	???	???	
22473	BOLT	UNF	1/4"x28x3/4"	
22475	BOLT	CEI	5/16"x26x1"	
22528	WASHER	N/A	5/16"	SPRING
22572	STUD	CEI	3/8"x26x4"	
22574	STUD	CEI	3/8"x26x1-3/8"	
22615	STUD	CEI	3/8"x26x1-1/2"	

22636	WASHER	N/A	3/8"x1"x3/32"	
22674	BOLT	CEI	3/8"x26x1-13/16"	
22688/2	BOLT	???	???	
22688/3	BOLT	???	???	
22689	WASHER	N/A	???	FIBER
22763	STUD	CEI	3/8"x26x4-7/8"	
22807	BOLT	???	???	
22840/4	BOLT	???	???	
22850	PLUG	???	???	
22929	STUD	???	5/16"x18-26x4-1/8"	
23018	STUD	CEI	3/8"x26x2-1/4"	
23253	NUT	???	???	CONROD BOLT LOCKING
23254	BOLT	???	???	CONROD ATLAS
23265	FASTENER	???	???	
23280	NUT	CEI	5/16"x26	CRANKSHAFT
23298	WASHER	N/A	3/8"	ALLOY
23384	NUT	BSF	7/16"x18	THIN HEIGHT HALF
23392	WASHER	N/A	3/4"x1-1/8"	FIBER
23395	SCREW	???	5/16"x18x2	ALLEN
23410	WASHER	N/A	3/16"	SERRATED
23412	SCREW	BSW	5/16"x18x7/8"	ALLEN
23563	STUD	???	5/16"x18-26x2-1/2"	
23574	NUT	CEI	1/4"x26	PLAIN THIN HEIGHT HALF
23870	NUT	???	???	
23872	SPACER	N/A	???	CARB
23922	STUD	???	5/16"x18-26x2-7/16"	
24036	WASHER	N/A	???	
24081	SCREW	CEI	1/4"x26x2-1/8"	
24250	NUT	CEI	3/8"x26	CYLINDER HEAD
24251	STUD	???	3/8"x16-26x1-7/8"	
24252	WASHER	N/A	???	
24253	BOLT	CEI	5/16"x26x2-1/2"	CHROME

24260	NUT	???	???	CYLINDER SLEEVE TYPE
24303	NUT	CEI	1/2"x20	THIN
24322	WASHER	N/A	13/16"x1-1/16"	RUBBER
24382	WASHER	N/A	5/16"	LOCKING
24389	STUD	???	3/8"x20-26x1-7/8"	
24562	STUD	???	1/4"x20-26x1-1/4"	
24570	NUT	CEI	1/2"x20	THIN WALL
24622	STUD	CEI	3/8"x26x4.875	
24627	STUD	???	1/4"x20-26x2"	
24628	STUD	???	1/4"x20-26x1-3/4"	
24629	WASHER	N/A	1/2"	LOCKING
24688	SCREW	???	???	
24689	SCREW	UNC	1/4"x20x1-3/16"	
24690	SCREW	BSW	1/4"x20x2"	SLOTTED
24691	SCREW	BSW	1/4"x20x2-1/4"	SLOTTED
24749	WASHER	N/A	1/2"x1"x.067	
24759	BOLT	BSW	1/2"x12x1-1/4"	
24760	WASHER	N/A	1/2"	TAB
24771	WASHER	N/A	3/8"	TAB
24788	SCREW	???	1/4"x20x1-3/16"	
24947	NUT	???	5/8"x20	SHOULDER
24948	WASHER	N/A	3/4"x1-1/4"	ROTOR SHAKEPROOF
25100	SCREW	???	???	
25105	BOLT	???	???	MAG FIXING
25116	SCREW	BSW	1/4"x20x1/2"	FLAT HEAD
25153	WASHER	N/A	???	RUBBER
25179	STUD	CEI	3/8"x26x2"	SIDESTAND SPECIAL
25182	NUT	UNF	9/16"x18	FLYWHEEL AJS
25313	BOLT	???	???	
25313S	BOLT	???	???	STAINLESS
25341	PLUG	???	???	CHAINCASE ATLAS RUBBER
25521	BOLT	BA	2BAx5/8"	

25525	BOLT	???	???	
25592	WASHER	N/A	1/4"	SPRING
25602	BOLT	UNC	1/4"x20x1/2"	
25607	SCREW	???	???	
25613	BOLT	UNC	1/4"x20x1"	HEX
25614	BOLT	UNC	1/4"x20x1-5/8"	
25845	WASHER	N/A	???	TRANS AJS 2T
25937	WASHER	N/A	???	TRANS AJS 2T
25940	CLAMP	N/A	???	
26076	WASHER	N/A	???	
26078	NUT	???	???	LOCKING THIN
26146	BOLT	???	???	
26313	WASHER	N/A	???	
26484	BOLT	UNF	1/4"x28x1/2"	HEX
26494	WASHER	N/A	7/16"	SPRING
26634	WASHER	N/A	3/8"	LOCKING
26944	BOLT	UNF	1/4"x28x1-3/8"	
26947	NUT	UNF	1/4"x28	PLAIN
26948	BOLT	UNF	1/4"x28x1"	
27179	WASHER	N/A	???	CLT PRESSURE RELEASE AJS
27436	BOLT	???	???	
27576	BOLT	BSW	5/16"x18x3/4"	HEX
27782	NUT	???	???	CYLINDER HEAD AJS 2T SLEEVE TYPE
27811	SCREW	???	1/4"x20x1-1/2"	ALLEN
27812	SCREW	???	???	
27814	BOLT	UNF	1/4"x28x3"	
27815	NUT	???	???	
28048	SCREW	???	???	
28681	NUT	???	???	LOCKING THIN HEIGHT
29040	WASHER	N/A	???	PLAIN
30755	WASHER	N/A	3/8"x7/8"x.050	

30858	WASHER	N/A	???	
30859	WASHER	N/A	5/16"x3/4"x.050	
30865	SCREW	???	???	
30962	SCREW	UNF	10-32x3/4"	RD HD POZI
31219	SCREW	UNC	5/16"x18x1"	
31220	STUD	CEI	5/16"x26x1"	
31236	SCREW	???	???	
41352	NUT	???	???	SWINGARM CAP SPOKE TYPE
50053	NUT	BA	2BA	LARGE HEX
50055	NUT	BA	2BA	LARGE HEX
87-2810	BOLT	UNF	1/4"x28	AJS
9031	NUT	???	???	
A2/236	NUT	???	???	
A2/242	SCREW	???	???	
A2/28	NUT	???	???	
A2/317	WASHER	N/A	???	M/SHAFT HI GEAR BEARING
A2/328	WASHER	N/A	???	THRUST M/S 1950
A2/402	NUT	???	???	
A2/421	NUT	???	???	SELECTOR PAWL
A2/441	SPACER	N/A	???	R HUB 16H ES2 INTER
A2/475	NUT	???	???	
A2/495	NUT	???	???	CHAINCASE
A2/496	WASHER	N/A	???	PRIMARY CASE FIXING
A3/16"6	WASHER	N/A	???	COPPER
B2/556	NUT	???	???	SPEEDO
C1/70	WASHER	N/A	9/16"x7/8"x3/32"	
D12/310	BOLT	???	???	G/B PIVOT W/NUT
D12/310B	BOLT	???	???	G/B TOP MTG
D12/974	WASHER	N/A	???	
E11713	BOLT	CEI	5/16"x26	AJS
E1677	SCREW	???	???	

E1962	PLUG	???	???	
E2717A	WASHER	N/A	???	
E3061	RIVET	N/A	???	BRAKE LINING
E3135	BOLT	CEI	5/16"x26x13/16"	
E3154	BOLT	CEI	5/16"x26x1-3/16"	
E3214	STUD	CEI	5/16"x26x4"	
E3218	NUT	CEI	5/16"x26	FORK STEM DOME CHROME
E3220	NUT	UNF	7/16"x20	DOME CHROME
E3221	NUT	BA	2BA	
E3223	NUT	CEI	5/16"x26	
E3224	NUT	CEI	3/8"x26	
E3226	NUT	???	???	
E3227	NUT	CEI	1/2"x20	
E3229	NUT	CEI	1/4"x26	
E3231	NUT	CEI	5/16"x26	CARB STUD
E3238	NUT	???	???	
E3706	BOLT	???	???	
E3798	BOLT	CEI	5/16"x26x3/4"	
E4261	BOLT	CEI	5/16"x26x3-7/8"	
E4440	STUD	CEI	5/16"x26x1-7/8"	
E4506	SCREW	UNC	1/4"x20x1-1/2"	
E4590	SCREW	CEI	5/16"x26	GRUB
E4591	PLUG	CEI	1/4"x26	GRUB
E4768	NUT	???	9/16"x20	AXLE ATLAS
E5061	RIVET	N/A	1/8"x3/8"	BRAKE LINING
E5257	WASHER	N/A	3/16"x7/16"	FIBER
E5264	WASHER	N/A	1/2"x3/4"	PETCOCK COPPER
E5278	SCREW	BA	2BAx1/2"	CHEESEHEAD
E5377	WASHER	N/A	7/16"x3/4"x.0625	
E5455	WASHER	N/A	3/8"x7/8"x1/16"	
E5456	WASHER	N/A	5/16"x3/4"x1/16"	
E5944A	WASHER	N/A	3/4"x1-1/16x.030	
E6055	NUT	CEI	1x20	PRIMARY COVER

				ATLAS
E6056	WASHER	N/A	???	PRIMARY CASE FIXING
E6085	WASHER	N/A	1-1/4"x1-1/4"	FELT
E6283	WASHER	N/A	1/4"x5/8"	FIBER
E6640	WASHER	N/A	1x1-1/4"	COPPER/ABS
E6706	BOLT	CEI	3/8"x26x1"	
E6743	WASHER	N/A	???	TANK ATLAS RUBBER
E6885	WASHER	N/A	1x1-5/16"	FELT
E6889	WASHER	N/A	1x1-9/16"x.020	
E6980	SCREW	BSW	1/4"x20x1"	SLOTTED
J2/441	SPACER	N/A	???	AXLE
K12-2/451	NUT	???	???	SLEEVE TYPE
M10-0/215E	NUT	???	???	
M1002/15E	NUT	???	???	
M12-2/219	BOLT	???	???	
N-2C-MC	PLUG	???	???	SPARK N2C
P4/44	WASHER	N/A	???	CORK
T1009	WASHER	N/A	???	FORKLEG BOTTOM
T1022/4	SCREW	???	???	
T1049	WASHER	N/A	???	FORK SEAL PAPER
T1084	WASHER	N/A	5/16"x9/16"	COPPER
T1085	STUD	CEI	1/4"x26x1"	
T1090	WASHER	N/A	???	TAB SPLINED
T2008	WASHER	N/A	1/2"	TIMING GEAR
T2012	STUD	UNF	3/8"x24x4-1/2"	
T2013	STUD	???	3/8"x16-26x3-1/4"	
T2016	NUT	CEI	3/8"x26	
T2017	NUT	CEI	5/16"x26	CYLINDER HEAD
T2018	STUD	???	3/8"x16-26x1-5/8"	
T2031	NUT	BSF	5/16"x22	CRANKSHAFT
T2033	BOLT	CEI	5/16"x26x1-5/8"	CRANK HARD

T2034	NUT	CEI	3/8"x26	TALL HARD
T2057	WASHER	N/A	3/4"x1-1/16"	
T2058	WASHER	N/A	7/8"x1-1/4"	NYLON
T2080	WASHER	N/A	9/16"x1-1/16x1/16"	
T2081	NUT	CEI	5/16"x26	THICK WALL
T2082	WASHER	N/A	3/8"x19/32"x.048	COPPER
T2085	NUT	???	???	ROCKER COVER FRONT DOMED
T2086	STUD	CEI	5/16"x26x2-1/8"	
T2096	BOLT	CEI	3/8"x26x2-1/4"	CYLINDER HEAD
T2097	BOLT	CEI	3/8"x26x1-3/4"	HEAD CENTER
T2097S	BOLT	CEI	3/8"x26x1-3/4"	STAINLESS
T2101	NUT	CEI	5/16"x26	CAP TYPE
T2143	SCREW	BA	2BAx1/2"	
T2152	WASHER	N/A	???	PLAIN
T2161	STUD	CEI	5/16"x26x2"	
T2162	NUT	CEI	5/16"x26	DOME SHOULDER ROCKER
T2209	STUD	???	???	STEPPED
T2210	NUT	CEI	5/16"x26	THIN WALL TALL
T2211	WASHER	N/A	5/16"x5/8"	PLAIN
T2213	SCREW	UNC	1/4"x20x7/16"	
T2220	NUT	CEI	1/4"x26	THICK HEIGHT HALF
T2221	WASHER	N/A	1/4"	PLAIN
T2245	STUD	???	???	MAGNETO MOUNTING
T2252	STUD	???	1/4"x20-26x1-1/16"	
T2256	BOLT	BSW	1/4"x20x1/2"	
T232	NUT	???	???	VALVE ADJUSTER
T247	STUD	???	5/16"x18-26x1-1/4"	
T320	WASHER	N/A	1-5/32"x1-1/2"	FORK TOP
T387	SCREW	CEI	1/4"x26x1/4"	OIL DRAIN
T814	WASHER	N/A	1/2"x15/16"x3/32"	FIBER
T831	WASHER	N/A	???	FORK COVER